
DRAFT    
ENGINEERING  REPORT  

VOLUME   I I :  APPENDICES  

MRWPCA  PURE  WATER  MONTEREY  
GROUNDWATER  REPLENISHMENT  
PROJECT  

January 29, 2016 

Nellor Environmental Trussell Technologies, Inc. Todd Groundwater 
Associates, Inc. 1939 Harrison Street 2490 Mariner Square Loop  
4024 Walnut Clay Dr. Suite 600 Suite 215 
Austin, TX 78731 Oakland, CA 94612  Alameda, CA 94501 
512.374.9330 510.457.2200 510.747.6920

www.trusselltech.com www.toddgroundwater.com

PRE-PUBLIC REVIEW COPY
For Updates on the Project and Opportunities 
to Comment on the Draft Engineering Report, 

please check our website:
Pure Water Monterey

NEWS & ANNOUNCEMENTS



 

APPENDIX  A  

National  Water  Research   Institute   Independent  
[...]
Groundwater Replenishment Project” for marketing purposes.   A new logo was developed and 

the website URL was changed to www.PureWaterMonterey.org.  The new public outreach plan 

is primarily focused on the safety, sustainability, and reliability of the new water supply.  

Facebook and Twitter pages were established to support social media marketing.  The outreach 

team also developed a speaker bureau to facilitate community group speaking engagement 

coordination.  Consistent messaging and images are being used to support the Proposed Project 

on all platforms. 

 

MRWPCA’s billing insert for December 2013/January 2014 included a description of the 

Proposed Project Demonstration Project with a public tour invitation.  Public tours of the pilot 

plant facilities began in February 2014.  As the outreach program moves forward, it will include 

a mass media campaign with radio, print, and television advertisements scheduled for 2014.  The 

speaking bureau circuit will intensify as the Proposed Project Draft EIR is made available for 

public review in the fall of 2014.  Also, efforts are ongoing to include non-English speakers in 

the public participation process. 

 

4.4  Industrial Pretreatment and Source Control Program 
 

MRWPCA administers an approved pretreatment program under National Pollutant Discharge 

Elimination System (NPDES) Permit R3-2008-0008.
4
  Not including outreach efforts, 

MRWPCA maintains a staff of three full-time employees and one part-time employee that 

provide permitting, inspection, sample collection, sample analysis, data analysis, review and 

response, enforcement, development of program requirements, and administration (including 

record keeping and data management).  The part-time position provides support for regulation of 

the Salinas Industrial Wastewater Treatment Facility and member entity contract inspection 

services for the NPDES stormwater permit. 

 

Currently, there are 18 permitted industrial users that discharge into the MRWPCA municipal 

wastewater system, only five of which are defined as Significant Industrial Users in accordance 

with federal pretreatment regulations. The total industrial flow represents approximately two 

percent of the wastewater flow currently coming into the RTP. MRWPCA has established 

technically-based local limits for heavy metals and other constituents that apply to all discharges 

                                                           
4
 The NPDES permit renewal process is currently underway. 



 

          
6 

 

and local limits for silver that specifically apply to photo processors, x-ray developers, and 

printers. 

 

In 2013, a consulting firm conducted a Pretreatment Compliance Inspection on behalf of the 

RWQCB.  The inspection report concluded that the program was in compliance with 

pretreatment requirements and included recommendations for minor changes to industrial user 

permit language regarding self-monitoring and submittal time frames for industrial user re-

sampling that can be easily effectuated by MRWPCA. 

 

The CDPH draft groundwater replenishment regulations contain specific requirements relating to 

source control.  The current MRWPCA source control program would meet these requirements, 

recognizing that some program enhancements would be implemented to address the addition of 

new sources of water to the RTP
5
; the use of the AWTF product water for IPR; and review of 

local limits for IPR. 

 

Section 5 -   Proposed Project Components 
 

The physical components of the Proposed Project are described in this section.  A simplified 

flow schematic of the major components of the Proposed Project is provided in Figure 2.  The 

major project components are described in the subsections below: 

 Source waters – diversion of new source waters to the existing municipal wastewater 

collection system and conveyance of those waters as municipal wastewater to the RTP to 

increase availability of secondary-treated wastewater treatment at the AWTF. 

 Treatment process and facilities at RTP – use of existing primary and secondary 

treatment facilities at the RTP, as well as a new AWTF, AWTF product water 

stabilization, AWTF recycled water pump station, and brine disposal facilities. 

 Groundwater recharge facilities – new deep injection and vadose zone wells to inject 

product water from the Proposed Project into the Seaside Groundwater Basin, backflush 

facilities, pipelines, electricity/power distribution facilities, and an electrical/motor 

control building. 

 

5.1  Source Waters 
 

The preliminary determination of feasibility of the Proposed Project required a number of 

technical investigations to develop regulatory and design requirements.  One of the key 

feasibility/planning actions was to assess the ability of the project to utilize supplemental source 

waters to augment available secondary-treated wastewater flows.  Based on planning-level 

design information and alternative screening analysis, the following sources of water were 

recommended to be included in the Proposed Project: 

 Monterey Peninsula stormwater and urban runoff that flows into Lake El Estero.  This 

source would yield an average raw water supply of 87 AFY, based upon estimated daily 

runoff into the Lake and available conveyance capacity in the municipal wastewater 

system.   A current proposal to add stormwater influent flows from an adjacent drainage 

                                                           
5
 MRWPCA would permit agricultural wash water, storm water runoff, and any other new sources as part of its 

source control program. 



 

          
7 

 

basin to Lake El Estero through infrastructure changes is estimated to increase this yield 

to 119 AFY; 

 City of Salinas urban stormwater and dry weather runoff from the southwest portion of 

the city that is currently discharged into the Salinas River.  This source is estimated to 

yield an average raw water supply of 206 AFY; 

 Salinas agricultural wash water, 80 to 90 percent of which is water used for washing 

produce, is currently conveyed to the Salinas Industrial Wastewater Treatment Facility 

(SIWTF) for treatment (aeration) and disposal by evaporation and percolation.  This 

source is estimated to yield an average raw water supply of between 3,288 AFY and 

3,733 AFY (influent to the SIWTF); and 

 Municipal wastewater from MRWPCA member agencies that is conveyed to and treated 

through the existing primary and secondary processes at the RTP that would otherwise be 

discharged to the Pacific Ocean.  This source is estimated to yield an average of 4,600 

AFY to 6,242 AF based on a conservatively low estimate of future unused treated 

wastewater.



 

          8 
 

 
 

Figure 2.  Proposed Project Flow Schematic



 

          
9 

 

This combination of source waters was found to achieve the project objectives, and meet 

component evaluation criteria with the least cost and environmental effects, while providing 

additional benefits to MRWPCA member entities.  In particular, the proposed source waters 

would use existing infrastructure facilities with available capacity for conveyance purposes, thus 

minimizing capital costs and environmental impacts.
6
 

 

These waters would be collected through the existing MRWPCA wastewater collection system, 

increasing the influent flows to the RTP primary and secondary processes.  Once treated by the 

RTP, this increase in RTP secondary effluent would be used as the influent water for the AWTF.  

 

5.2  MRWPCA Regional Treatment Plant  
 

The RTP receives residential, commercial, and industrial wastewater and has an average dry 

weather design capacity of 29.6 million gallons per day (mgd) and a peak wet weather design 

capacity of 75.6 mgd.  It currently receives and treats approximately 17 to 18 mgd of wastewater 

and, therefore, has capacity to treat additional flows.  The RTP primarily treats municipal 

wastewater, but also accepts some dry weather urban runoff and other discrete wastewater flows. 

 

Wastewater is treated to two different standards at the RTP:  (1) disinfected tertiary recycled 

water (as defined in the CDPH Water Recycling Criteria
7
) for unrestricted agricultural irrigation 

use; and (2) secondary treatment for discharge through the MRWPCA ocean outfall.  The RTP 

secondary treatment consists of non-nitrifying trickling filters, bioflocculation, and clarification.  

In winter months, secondary-treated wastewater from the RTP is discharged to Monterey Bay 

through the MRWPCA ocean outfall, which includes a diffuser that centers about 11,260 feet 

offshore at a depth of approximately 100 feet.  The diffuser on the ocean outfall is designed to 

convey ultimate wet weather flows of up to 81.2 mgd (above the current permitted capacity of 

75.6 mgd). 

 

When there is demand for nonpotable irrigation water, tertiary-treated wastewater from the RTP 

is recycled for irrigation of 12,000 acres of farmland in the northern Salinas Valley.  The RTP is 

designed to produce up to 29.6 mgd of tertiary recycled water for use by the SVRP.  The SVRP 

includes the tertiary treatment plant and an 80 acre-foot storage pond that holds tertiary treated 

recycled water and Salinas River water before it is distributed to farmland through the CSIP 

distribution system.  The use of recycled wastewater for irrigation reduces regional dependence 

on local groundwater, which, in turn reduces groundwater pumping-related seawater intrusion 

into the Salinas Valley aquifers.  

 

The tertiary plant has the capacity to generate approximately 33,200 AFY of recycled water. 

Actual tertiary water that is delivered via CSIP directly for agricultural irrigation has averaged 

12,936 AFY (2001 through 2013).  The amount of water delivery each year is dependent on 

crops grown and weather.  

                                                           
6
 A source water alternatives analysis identified that source water from the Reclamation Ditch, Tembladero Slough, 

and/or Blanco Drain may be included in the future, if additional supplemental source water supplies are required and 

permits or agreements have been received for their use.  
7
 CDPH Water Recycling Criteria.  2009.  Title 22, California Code of Regulations, Division 4, Chapter 3.  

http://www.cdph.ca.gov/certlic/drinkingwater/Documents/Lawbook/RWregulations-01-2009.pdf 



 

          
10 

 

5.3  Advanced Water Treatment Facilities at the RTP 
 

The AWTF would receive secondary effluent from the RTP as source water for treatment.
8
  The 

following is a list of the proposed AWTF structures and facilities: 

 inlet source water diversion facilities to bring secondary effluent to the AWTF; 

 advanced treatment process facilities, including 

o prescreening, 

o ozonation, 

o biologically active filtration (optional), 

o membrane filtration (MF) treatment, 

o booster pumping of the membrane filtration filtrate (potentially with intermediate 

storage), 

o cartridge filtration (optional), 

o chemical addition, 

o reverse osmosis (RO) membrane treatment, 

o advanced oxidation process (AOP) using ultraviolet light (UV) and hydrogen 

peroxide (H2O2), 

o decarbonation (potentially), and 

o product-water stabilization with calcium, alkalinity and pH adjustment; 

 final product storage and distribution pumping; and 

 brine mixing facilities. 

 

Additional information on each AWT process is presented below.  Figure 3 provides a simplified 

process flow diagram illustrating the proposed treatment facilities. 

 

AWTF Design Flows and System Waste Streams 
The proposed AWTF would have a design capacity to produce between 3.5 and 4.0 mgd of 

highly-treated recycled water.  In producing high quality water, the proposed AWTF would also 

produce two waste streams: backwash from the membrane filtration process and brine from the 

RO process.  The MF backwash would be diverted back to the RTP headworks or to the RTP 

trickling filters.  The RO concentrate would be piped to a proposed new brine and effluent 

receiving, mixing, and monitoring facility from which it would flow to the MRWPCA’s existing 

outfall alone, with secondary wastewater effluent, and in the future possibly with CalAm 

desalination facility brine.  

 

Inlet Raw Water Diversion Structure and Pump Station 

A new diversion structure would be installed on an existing secondary effluent pipeline at the 

RTP to divert and convey secondary effluent to the proposed AWTF.  A new influent pump 

station consisting of a subgrade wetwell and pumps would accept and equalize the RTP 

secondary effluent flow.  A new inlet diversion structure, an influent pump station, and an 

approximately 360-foot long, 24-inch diameter pipeline to bring secondary effluent to the AWTF 

would also be constructed. 

                                                           
8
 As described in previous sections, the Proposed Project proposes to divert additional water sources and convey 

those waters with municipal effluent to the RTP, including City of Salinas Urban Runoff to Salinas River, Lake El 

Estero Storage Management Water, Agricultural Wash Water Flows, and excess/unused RTP secondary effluent. 



 

          11 
 

 

 
 

Figure 3.  Flow Schematic of Proposed Treatment Process



 

          
12 

 

AWTF Pretreatment 

Before the MF process, the secondary effluent would be pretreated using pre-screening and up to 

three separate subsystems:  

 

Chloramination.  Chloramines would be used to reduce biofouling of the membrane systems. 

The chloramination system would include sodium hypochlorite storage, and chemical feed 

pumps, or connection to existing chlorine vacuum system, and an inline injection and mixing 

system.  Sodium hypochlorite would either be injected upstream of ozonation or downstream of 

the biologically active filtration (BAF) system, depending on whether or not BAF is included in 

the final treatment process design.  Sodium hypochlorite reacts with ammonia present in the 

source water to form chloramine, which is an effective biocide that reduces biological fouling on 

the MF and RO process membranes. 

 

Ozonation.  Ozone treatment is proposed to provide a chemical/pathogen destruction barrier and 

reduce the membrane fouling.  The ozone system would be comprised of several components: 

liquid oxygen storage or an onsite oxygen generator, an ozone generator, a side-stream injector, 

ozone contactor, and ozone destruct units.  There are two potential approaches for supplying 

oxygen for ozone generation: (1) liquid oxygen delivered to onsite cryogenic storage tanks and 

evaporated through vaporizers, or (2) produce oxygen at the treatment facility using a pressure-

swing adsorption oxygen generation system.  Ozone generators would convert oxygen gas into 

ozone gas.  The ozone gas would be injected into a side stream of feed water flow that would 

then be recombined with the main supply line after ozone injection.  The ozonated water would 

flow into one or more contactors to provide contact time for disinfection/oxidation, ozone 

residual decay, and off-gassing.  Off-gas would be treated through a catalytic-based ozone 

destruct system to prevent the release of ozone to the atmosphere.  Once dissolved in the process 

water, ozone reacts with various contaminants in the water, resulting in several treatment 

benefits, including (1) reduction of organic compounds that cause membrane fouling, (2) 

reduction of many constituents of emerging concern (CECs), and (3) inactivation of pathogenic 

microorganisms.  If BAF is not included, sodium bisulfite may be added to the ozone effluent to 

eliminate any ozone residual that remains in the water after ozonation. 

 

Biologically Active Filtration (optional).  The BAF process may be used downstream of ozone 

treatment to reduce the concentration of residual organic matter present in the ozone effluent and 

to reduce the solids loading on the membrane filtration process.  The BAF system would consist 

of gravity-feed filter basins with several feet of granular media, and an underdrain/media support 

system.  Ancillary systems would include a backwash basin, backwash pumps, and air 

compressor and supply system for an air scour system, and a washwater basin to facilitate filter 

backwashing. 

 

Membrane Filtration Treatment System 

The MF system would remove suspended and colloidal solids, including bacteria and protozoa 

using a number of new discrete process units that include: hollow fiber membrane modules and 

valve manifolds to direct the flow of feed, filtrate, cleaning solutions, backwash supply, 

backwash waste, and compressed air to the corresponding module connecting piping. Proposed 

appurtenant facilities would include backwash supply, cleaning, and compressed air systems.  

Feed pumps would draw water from the feed clearwell and supply a pressurized feed to 



 

          
13 

 

pretreatment strainers and the membrane units.  Cleaning chemicals would include acid, caustic, 

and sodium hypochlorite. Backwash and screening residuals would be adjusted to a neutral pH 

and returned to the RTP headworks, along with residuals associated with the cleaning system.  

The projected recovery of treated water from the membrane filter system is roughly 90 percent; 

this recovery accounts for waste residuals associated with both backwashing and cleaning. 

 

Reverse Osmosis Membrane Treatment System 

An RO process that employs semi-permeable membranes is proposed to remove dissolved salts 

and organics from the MF filtrate.  The proposed RO system would consist of a single-pass two-

stage system, which separates the MF filtrate feed water into a purified product stream 

(permeate) and a concentrated brine stream (brine).  The proposed RO system would include 

individual process trains, housing the process membranes in pressure vessels along with 

connecting piping and valve manifolds for feed, permeate, concentrate, cleaning and flush 

supplies.  The ancillary equipment for the overall RO system would include a membrane 

cleaning system and permeate flush system.  RO membrane cleaning chemicals would likely 

include proprietary chemicals, acid, and caustic detergent. 

 

Feed to the RO system would be delivered directly from the upstream MF system; or alternately 

stored in an intermediate equalization tank.  In either case, it would be necessary to increase the 

feedwater pressure prior to RO using new booster pumps and high pressure feed pumps.  

Pretreatment chemicals would likely include an antiscalant and acid and would be injected into a 

low pressure line.  If an equalization tank is employed, cartridge filters may be required to 

protect the RO process membranes from any incidental debris that may enter the tank.  Brine 

from the RO system would be discharged to a new mixing structure with final disposal through 

the existing MRWPCA ocean outfall.  Product water would flow to the advanced oxidation 

system. Separate cleaning and flush system equipment would also be included. 

  

Advanced Oxidation Process System 

The proposed new AOP system would provide a final polishing step for pathogen disinfection 

and would provide an additional chemical destruction barrier for the RO permeate.  The 

proposed AOP system would consist of a chemical feed to add hydrogen peroxide and chambers 

containing reactors housing arrays of UV lamps along with ballasts to power the ultraviolet 

system.  UV reacts with hydrogen peroxide to form hydroxyl radicals, which, along with the UV 

light, oxidizes, destroys, or inactivates chemicals of concern and pathogens.  The system sizing 

would be driven by the requirement in the CDPH June 2013 draft groundwater replenishment 

regulations for AOP.  Support facilities for the reactors would include chemical storage, 

metering pumps, and ballasts.  